Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
29.8750° “10E 12 13 _ 14 15 16 18 19 20 21 22 29.8750°
N U R @ on D N /I~ : i 559 . )\ l :J | FM 529 | s ‘
s v _ 3 | ‘@J 1 [ T ] J I
(\x\% SERVICE AREA APPLICANT/ WWTP I | M{I
PROPERTY BOUNDARY: g PROPERTY BOUNDARY %3/ - | /’/\@

8 3 K 7 y € :
f. G e 0 n

339g000m Z

S

> WILPITZ o,

o) 4 f
3 t

425%

\Pgttison 7 ~
@ Methodist Cern

4’0;2(/ Pattis@

R
A |

n/ Wilpitz Cem

Br

ookshire

=N

— =N

Memorial
Oaks Cem

e

@ﬁj STOCKDICK RD

!

]

e —

Al
)

RT,FLYERS LN

~ SPO

] i€

WIND SOCK RD

Sport Flyers

Airport

——  — ———175-

GASSNER LN

PRAIRIE GRASS LN,

NEUMAN RD

GARVIE RD

FM 362 RD

KELLNER RD

GASSNER LN |

Y %L

STELLA RD

J FM 2855

oy

BECKENDORFF RD \\

07
B

R

GOYNES RD

MARTI RD S’

1

STOCKDICK RD,

&

ﬂFM 2855

Py

FM'2855

MORTON RD

i

2l

04

103

02

f=ae ="

STALLKNNECHT RD |

o

D)

12

15T ST}

A

ﬂ
=
N
v
3

TTiH

1
2ND ST

——

N
z

‘I(\¥

“4TH ST

HI]

o WALILER AVE

—
MR

COOPER ST

FM;359

EPOT; ST | j EI
; . >~ T

KENNEY ST
T/l l
| sTALLKNECHT RD

o |
pm b
|

MCALLISTER RD

COOPER RD,

KOOMEY RD

6TH ST

BAINS ST

|
7TH ST

'07T0 ST

kshire

KATY FWY

(%]
o
&
3
v
~

ﬂE.ASCO ST B

LAKE /b,
e AR

=905

~ CARDIFF RD

SHELL PLANT RD

 MORTON RD _ , o . — L
0 | z = AN BT p
~ ls
L_)Z_?f&

Houston :
Executive
Airport "

FM 2855

@%@ o1
|

' !

12TH ST

13TH ST;

HOVAS

i

RHEMAN CUTOFF RD

750 /

/ﬁ‘ |

i
%)
L=

T

all
— Tilly,
Family Cem

:}{ﬁg\n—? i

EDERSON RD

{

;

ﬁ.

KINGSLAND BLVD,

329 K000m
WA 95%%mN
| ) (//3
| = NS - ~
=<2 BTy > £ >
3 -
2 000m
29.7500° 10 15 17 21%°"E 29.7500°
-96.0000° -95.8750°
Produced by the United States Geological Survey Iy N SCALE 1:24 000 ROAD CLASSIFICATION
North American Datum of 1983 (NAD83) i E
World Geodetic System of 1984 (WGS84). Projection and & 1 0.5 0 KILOMETERS 1 2 Xpressway  om— Local Connector
1000-met id:Uni () tor, Z 14R\15R Y S dary H Local Road
; me Ier grid:Universal Transverse Merrta or, Zone oz 1000 500 0 METERS 1000 2000 econdary Hwy
This map is not a legal document. Boundaries may be T T Ramp — 4w
generalized for this map scale. Private lands within government 1028 /- = - = ISSSSI————————...
reservations may not be shown. Obtain permission before 2B MILS MILES ' Interstate Route C:S US Route O State Route
entering private lands. 1000 0 1000 2000 3000 4000 5000 6000 8000 9000 10000 QUADRANGLE LOCATION
IMTAGRIY s vossupsvpsvus vus s soms on s S S s NAIP, September 2016 - November 2016 FEET
Roads......... 5 u.s Census Bureau, 2015 TN GRID. ANDIZI{S MECNETIC NORTH
NaMES. et iiiiiieenieereerererrrnrrnrnsannnness e GNIS, 1979 - 2022 DECLINATION AT CENTER OF SHEET 1 Sunny Side
Hydrography. ...National Hydrography Dataset, 2002 2018 CONTOUR INTERVAL 5 FEET 1 2 3 2 Hockley Mound
(6o o1 {0 TN T National Elevation Dataset, 2010 U.S. National Grid NORTH AMERICAN VERTICAL DATUM OF 1988 3 Warren Lake
Boundaries.«.ccussins Multiple  sources; see metadata file 2019 2021 700,000 - m Sauare 1D 4 5 4 San Felipe
U TP . . 5 Kat:
Wetlands................. FWS National ~ Wetlands Inventory Not  Available a 00 This map was produced to conform with the 6 Waﬁ{is
- ™ National Geospatial Program US Topo Product Standard. 6 7 8 7 Fulshear
oW 8 Richmond NE BROOKSHIRE, TX
Grid Zone Designation ADJOINING QUADRANGLES
hNUAYA
R W 2022 W2 WATERENGINEERS, INC.
Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066
17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 281-373-1113
UTILITIES INVESTMENT COMPANY
HAMMOND MOUND WWTP
APPLICATION FOR A MAJOR AMENDMENT TO
TPDES PERMIT No. WQ0013984001
USGS TOPOGRAPHIC MAP
LEGEND DRAWN BY: BIR DWG. NO.:

\\server\wei cad\current jobs\3803-25037 hammond mound major amendment tpdes 2025\wei current\admin.01 - admin.09.dwg

APPLICANT'S WASTEWATER TREATMENT PLANT
POINT OF DISCHARGE

APPROVED BY: SBY

SCALE: AS NOTED

SPIF.01-2

DATE: 5/27/2025

JOB No.:  3803-25037

\\server\wei cad\current jobs\3803-25037 hammond mound major amendment tpdes 2025\wei current\admin.01 - admin.09.dwg


AutoCAD SHX Text
HALLIDAY 

AutoCAD SHX Text
PRODUCTS

AutoCAD SHX Text
HALLIDAY 

AutoCAD SHX Text
PRODUCTS

AutoCAD SHX Text
PRODUCTS

AutoCAD SHX Text
HALLIDAY 

AutoCAD SHX Text
PRODUCTS

AutoCAD SHX Text
HALLIDAY 

AutoCAD SHX Text
BLOWER #4

AutoCAD SHX Text
(FUTURE)


SAN FELIPE QUADRANGLE
TEXAS
7.5-MINUTE SERIES

U.S. DEPARTMENT OF THE INTERIOR
U.S. GEOLOGICAL SURVEY

The National Map

=USGS 'US Topo

science for a changing world

-96.0000°

-96.1250°
778000mE

29.8750°

29.8750°

3308000mN

fif

APPROXIMATE 3 MILE
N/

Dry Branch
Ranch Airport

Clemons

/
Kohler,Cem

e~

O Wesley
_Chapel Cem

\~.3

LazoszRiver

—L

/™. _S5an felipe de i
. /" O Austin Cem
n-Felipe /_ ~~

7
ELBERTALN\/

&

/J’ SAMPSON RD
3 2
a¥ 39014 HOV3d

\S 3295000m N

790000mE

-96.0000° 29.7500

29.7500°
-96.1250°

Produced by the United States Geological Survey n SCALE 1:24 000 ROAD CLASSIFICATION

North American Datum of 1983 (NAD83) i E

World Geodetic System of 1984 (WGS84). Projection and & 1 0.5 0 KILOMETERS 1 2 Xpressway  em— Local Connector

1 000-met id:Uni LT Mercator, Z 14R i . S dary H Local Road

: me Ier grid:Universal Transverse errta or, Zone poss 1000 500 0 METERS 1000 2000 econdary Hwy

This map is not a legal document. Boundaries may be NI Ramp —— 4wD 0

generalized for this map scale. Private lands within government 1028 - = — = .

resenfation_s may not be shown. Obtain permission before 2B MILS MILES ' Interstate Route C:S US Route O State Route

eftering prvate lends. 1000 0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000 .

NAIP, September 2016 - November 2016 FEET
Census Bureau, 2015 i 2019 UTM GRID AND 2019 MAGNETIC NORTH
........................................... GNIS, 1979 - 2022 DECLINATION AT CENTER OF SHEET 1 Burlelgh

Hydrography National Hydrography Dataset, 2002 - 2018 CONTOUR INTERVAL 10 FEET 1 2 3 2 Sunny Side

CONLOUNS..eeeiniiiii i National Elevation Dataset, 2004 U.S. National Grid NORTH AMERICAN VERTICAL DATUM OF 1988 3 Hockley Mound

Boundaries.............. see metadata file 2019 - 2021 700,000 - m Sauare 1D 4 5 4 Sealy

b1 (5 1 - E— FWS National Wetlands Inventory Not Available & 1P E This map was produced to conform with the > Broolfshlre

09 National Geospatial Program US Topo Product Standard. & Rexiille
ar | ™ 6 |78 | 7walis
96w & Fulshear SAN FELIPE, TX
Gid Zone Designation ADJOINING QUADRANGLES
14R 15R NAA
ooty 2022 W2 WATERENGINEERS, INC.
Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066
17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 281-373-1113
UTILITIES INVESTMENT COMPANY
HAMMOND MOUND WWTP
APPLICATION FOR A MAJOR AMENDMENT TO
TPDES PERMIT No. WQ0013984001
USGS TOPOGRAPHIC MAP
LEGEND DRAWN BY: BIR DWG. NO.:
-_ APPROVED BY: SBY
APPLICANT'S WASTEWATER TREATMENT PLANT SCALE: AS NOTED ADM I N .09_3
POINT OF DISCHARGE DATE: _5/27/2025
JOB No.:  3803-25037

\\server\wei cad\current jobs\3803-25037 hammond mound major amendment tpdes 2025\wei current\admin.01 - admin.09.dwg

\\server\wei cad\current jobs\3803-25037 hammond mound major amendment tpdes 2025\wei current\admin.01 - admin.09.dwg



PROPOSED SERVICE AREA BOUNDARY
& APPLICANT PROPERTY BOUNDARY

SCALE: 1" = 250'0" {24"x36")
1= 50050" {111 7" 8 5"411%)

DATE: 5/28/2025

JOB No.: 3803-25037

A I
SERVICE AREA \—SERVICE AREA
“ | BOUNDARY. BOUNDARY ——_|
| I [ I
I DETENTION POND - | | !
(il 4
; o e _J 1 | | |
R IEslwntert o | | I !
y = = —
TRACT1 | TRACT2 TRACT 3 TRACT 4 TRACTS |  TRACT6 { RES"B"
1 | | |
SERVICE AREA
BOUNDARY e = b i) S 1= T = A
—_— — — SUNSET LN
3] — o 3
-l - SERVICE AREA
i \ X _ f | BOUNDARY —_|
i | ! | 1 ]
b racT7 TRACT 8 TRACT 9 TRACT 10 TRACT 11 TRACT 12 |
- z = T |
= —EXISTING 150’ RADIUS !
= {' <_ SANITARY CONTROL ESMT. t
=
5 =\ | -
f— 1+ = —_— -
ML~ L EXISTING WATER PLANT
*h l 3 — - -
FINAL PHASE g == 3 s <
150' RADIUS /"/‘RES D {f Y ¥ |
BUFFER ZONE—4 | [I b
N f ORIZON INDUSTRIES
) S | L Ll
WWIP SITE=<£g EXISTING PHASE | 0.099 MGD i L=
e BB l = \i WASTEWATER TREATMENT PLANT = & S
] - . Rk -
Aol J | . FINAL PHASE 0.198 MGD Emwmw&
 BOUNDARY: i & = 1 MR
i .. o ,'/ = 3 lwwmumwawu—
A OUTFALL PIPING WILSON RD } d FM 529 =
B _ . . L PIPING I : ; .
' PHASE | - 150' RADIUS . SERVICE AREA | |
I BUFFER ZONE ' BOUNDARY | |
I | | | || [ |
|
| | | | - |
| | — .
| ¥ 105 CMAWING CON AN
ION AND MAY NOT BE ), REPRODUCED, OR USED
| I I TOD CONSTAUCT ANY PROJECT OTHER THAN THAT FOR WHICH (T WAS ISSUED
| | \l WITHOUT PRIOR PERMISSION FROM WATERENGINEERS,INC.
| AL
, ' | | Y% WATERENGINEERS, INC.
| | | Water & Wastewater Treatment Consultants
| | | TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No, 2066
| ] | 17230 HUFFMEISTER ROAD TEL: 281-373-0500
| | | } CYPRESS, TEXAS 77429 FAX: 281-373-1113
UTILITIES INVESTMENT COMPANY
HAMMOND MOUND WWTP
APPLICATION FOR A MAIOR AMENDMENT TO
TPDES PERMIT No. WQ0013984001
SERVICE AREA & SITE PLAN
DRAWN 8Y: BIR DWG.NO.:
LEGEND APPROVED BY: SBY
o 250 o [ 5cALE: As NOTED

ADMIN.09-4

09-4- tech 03.dwg.

tpdes 2025\wel

yserverywei cad\current jobs\3803-25037 hammond mound major



ATTACHMENT TECH.01
Design & Loading Criteria Table
And Design Features for Reliability

(Reference Technical Report Page 2, Question 2b
And Page 22, Question 4)



TECH.09-1
DESIGN & LOADING CRITERIA
HAMMOND MOUND WWTP
PHASE | - 99,0000 GPD CAPAGITY (4Q)
FINAL PHASE - 198,000 GPD CAPACITY (4Q)
WWTP # 1 WWTP #2 Composite
Parameter Value Value Value
INFLUENT CONDITIONS
% of Flow lo Each Plant 50.0% 50.0%
Average Daily Flow, mgd 0.099 0.099 0.198
Ratic Average/Peak Flow 4.00 4.00 4.00
Peak 2-Hour Flow, mgd 0.306 0.396 0.792
BOD, mg# 300 300 300
BOD, |b/day 248 248 495
TREATMENT UNITS
Tank Wall Height, ft 12 12 12
Tank Freeboard, ft 15 1.5 15
Side Water Depth, ft 105 10.5 105
ACTIVATED SLUDGE PLANT
Anoxic/Seleclor Zone
Design Detention, hrs 2 2 2
Required Volume, cu ft 1,103 1,103 2206
Required Volume, Gallons 8,250 8,250 16500
Anoxic Basin Depth, ft 105 105
Required Anoxic Basin Surface Area, sq ft 105 105 210
Actual Anoxic Basin Surface Area, sq ft 106 372 477
Aclual Anoxic Basin Volume, cu ft 1,103 3,906 5,009
Detention, hours 200 7.08 454
Air Supply, s¢fm/1000 cu ft 20 20
Air Supply, scfm 22 78 100
Aeration Basin Oxic Zones
Aeration Basin Loading, Ib BOD/1000 cu ft 30 30 30
Aeration Basin Volume, cu ft 8,257 8,257 16,513
Aeralion Basin Depth, ft 1025 10.25 10.25
Req'd Aeration Basin Surface Area, sq ft 806 806 1,611
Actual Aeration Basin Surface Area, sq ft 978 978 1,956
Actual Aeralion Basin Volume, cu it 10,025 10,025 20,049
Total Aerated Volume (Anoxic + Aerobic), cu it 11,127 13,931 25,058
Aeration Basin Loading, # BOD/1000 cf 223 17.8
Detention, hours 20.18 25.26
O2Req'd @ 2.2, # O2/lb BOD 545 545
Correction Factor for Fine Bubble 045 0.4
Air Diffuser Submergence, ft 9.50 9.50
Air Diffuser Efficiency, %/ ft sub 0.017 0.017
Air Diffuser eff,, % 16.2% 16.2%
Required Aeration Basin Air Flow Rate, scfm 280 224
Mixed Liquor Temperrature, deg C 30 30
Air Supply Temperalure Corraction Factor 1.268 1.268
Corrected Air Supply Rate, scfm 355 284 638
No. of Tube Diffuser Membranes (36 4" long) 86 86 172
Active mombrane surface arealdiffuser, sq ft 254 2.54
Diffuser air flow, scfm/SF of membrane 1.62 1.30
Air Supply, scfm/1000 cf 28 27
R.S. Airlift Air, sefm 16 16 32
Skimmer Aidift Alr, scfm 5 5 10
Clarifier
Selected Intemal Diameter, ft 22 22
Side Water Depth, it 10.35 10.35
Tolal Area sq ft 380 380 760
Tolal Volume, cu ft 3,934 3,934 7,869
Avg. SOR, gpd/sq ft 260 260 260
Peak SOR, gpd/sq ft 1,042 1,042 1,042
Avg. Detention, hr 71 71 71
Peak Detention, hr 18 18 1.8
Max Qr @ 400 mgd/sf, mgd 0.152 0.162 0.304
Max Qp + Qr, mgd 0,548 0548 1.096
CHLORINATION
Min. Detention, min. 20 20
Side Water Depth, ft 883 883
Minimum Volume, cu ft 735 735 1,471
Min. Surface Area, sq ft 83 83 167
Aclual Surface Area, sq ft 80 80 159
Actual Volume, cu ft 702 702 1,404
Delention @ Qp, minutes 19.1 19.1 19.1
Air Supply @ 10 scfm/1000 cf 7 7 14
DECHLORINATION
Min. Detention, min N/A N/A N/A
Side Water Depth, ft N/A N/A N/A
Minimum Volume, cu ft N/A N/A N/A
Min. Surface Area, sq ft NIA N/A N/A
Actual Surface Area, sq ft N/A N/A N/A
Actual Volume, cu ft N/A N/A N/A
Detention @ Qp, minutes N/A N/A N/A
Air Supply @ 10 scfm/1000 cf N/A N/A N/A
AEROBIC DIGESTION
Req'd Loading, cu ft/# BOD 225 225 225
Required Volume, cu ft 5573 5,573 11,146
Basin Depth, i 105 1058
Min. Surface Area, sq ft 531 531 1,062
Actual Surface Area, sq ft 396 395 790
Total Actual Volume, cu ft 4148 4,148 8,285
Loading, cu ft# BOD 167 167 167
Air Supply Rate, scfm/1000 cu ft 25 25 25
Total Air Supply, cfm 104 104 207
No. diffuser membranes (2/diffuser) 80 80 160
Airflow/diffuser membrane, scfm 1.30 1.30
AIR BLOWERS
Anoxic Basin, scfm 22 78 100
Oxic Basins, scfm 355 284 638
RAS Airiift, scfm 16 16 32
Scum Aidift, scfm 5 5 10
Chlorine Contact Basin, scfm 7 7 14
Dechlorination Basin, scfm N/A N/A N/A
Aerobic Digester Basin, scfm 104 104 207
Total Alr Supply Required, scfm 508 493 1,002
No. of Blowers 2 2 4
Capacily, scfm 1,500 1,500 3,000
Firm Capacity, scfm 1,500 1,500 3,000
Blower Op Pressure, psi 5.36 5.36 5.36

WServeriweilJobFiles~Current\3803~Utilities Investment Co\3803-26037 Hammond Mound Major TPDES Amend 2025\Hammond Mound WWTP Phase 1 & 2 Design & Loading 5/21/2025



DESIGN FEATURES FOR RELIABILITY

The Hammond Mound WWTP facilities are/will be designed to provide a high degree of
mechanical reliability consistent with TCEQ Design Criteria. The following describe design
features that are/will be incorporated at the facilities to prevent bypassing or overflows of
untreated wastewater:

A. The plant has an equalization basin at the beginning so that high flows will be evened
out over longer time periods. Any infiltration/inflow that is noted will be located and
addressed as soon as possible.

B. The electrical service that serves the Hammond Mound WWTP is reliable with most
outages lasting less than 2-4 hours. However, Utilities Investment Company, Inc. has
purchased a generator to operate necessary plant components during extended
outages.

C. All mechanical units, such as influent pumps, blowers and chemical feed pumps are
installed with spare units in the event a piece of equipment is out of service for
repairs.

D. Plant units are maintained per TCEQ standards and repaired as quickly as possible
should failure occur.

E. The facilities include an auto-dialer that calls the operator in case of power outages,
blower malfunctions, lift station malfunctions or high-water alarm situations.

May 21, 2025#



ATTACHMENT TECH.02

Process Flow Diagram

(Reference Technical Report Page 2, Question 2¢)



DISCHARGE PIPE TO
UNNAMED TRIBUTARY TO BESSIES CREEK

cL2

INJECTOR

SAMPLING Yy
WELL 7 o
== <
2GEf - FINAL
S s L AIRLIFT CLARIFIER
223 8 PUMP
cte 380 FT2
3,934 FT?
N AIRLIFT
PUMP —
A '
AEROBIC 5 —
DIGESTER AERATION SELECTOR
BASIN - ZONE
S I | 10,025 FT 1,103 FT?
-2 - —E— W—
=7 SUPERNATANT

BARSCREEN

Y

LIQUID SLUDGE TRUCKED
OFF SITE FOR STABILIZATION
AND FINAL DISPOSAL

PHASE | WWTP

275 gpm

(1'H/|- Zseem |

{
J

STATION

RAW
WASTEWATER
Q=0.099 MGD

Qp=0.396 MGD=275 gpm

T DANWING COMTAINS CONTIN NTIAL FRCIA T KY
AND WARY NOT 5L OR USED
1O COMSTRUCT AMY PROUECT DUWER THAN THAT FOR WHSTH IT Wi U0
WITHOUT PRIOR PERMISSION FROM WATERENGINEERS, INC.

M2 WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX:281-373-1113

UTILITIES INVESTMENT COMPANY
HAMMOND MOUND WWTP
APPLICATION FOR A MAJOR AMENDMENT TO
TPDES PERMIT No. WQ0013984001

FLOW SCHEMATIC

DRAWN BY: BIR DWG. NO.:

APPROVED BY: SBY

SCALE: AS NOTED TECH.02_1

DATE: 5/27/2025

JOB No.:  3803-25037

Pammand mownd major




DISCHARGE PIPE TO
UNNAMED TRIBUTARY
TO BESSIES CREEK

! S
e [
SAMPLING N\ ~= e cL2
WELL vl . FINAL 3
28 k& ARLFT CLARIFIER
zg 8o PUMP
z8ZF R 380 FT2
— _D 3,934 FT3 1
w
& i
)
-
2]
-
[;E"Eogéi < AERATION SELECTOR
GES BASIN ZONE M
———4'14[31 10,025 FT? 1,103 FT?
[-4 -
z SUPERNATANT
SPLITTER BOX
50%
F —
'R 50%
7~ —-—
W FINAL BARSCREEN
zGG] o
E2g E ARLIFT CLARIFIER
-4
ZoF R UME 380 F12
= i ] 393arr
¥ N/ '
£ €
w o o
v na "]
[a] =] (=]
=) + "o 1
(2]
g
AEROBIC < AERATION SELECTOR
DIGESTER BASIN ZONE
4,148 FT? 10,025 18 1,108 F1?
o | I - LIFT
R SUPERNATANT STATION
LIQUID SLUDGE TRUCKED
OFF SITE FOR STABILIZATION
AND FINAL DISPOSAL
RAW
WASTEWATER
Q=0.198 MGD
FINAL PHASE WWTP

Qp=0.792 MGD=550 gpm

THIS DRAWING CONTAINS CONFIDENTIAL PROPRIETARY
INFORMATION AND MAY NOT BE TRANSFERRED, REPRODUCED, OR USED
TO CONSTRUCT ANY PROIECT OTHER THAN THAT FOR WHICH IT WAS 1SSUED
WITHDUT PRIOR PERMISSION FROM WATERENGINEERS, INC

Y2 WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants
TENAS BOARD OF PROFESSIONAL ENGINEERS FIRM No, 2066

17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77425 FAX: 281-373-1113

UTILITIES INVESTMENT COMPANY
HAMMOND MOUND WWTP
APPLICATION FOR A MAJOR AMENDMENT TO
TPDES PERMIT No. WQ0013984001

FLOW SCHEMATIC

DRAWN BY: BIR DWG, NO.:

APPROVED BY: 5BY

SCALE: AS NOTED

TECH.02-2

DATE:  5/27/2025

10B No.: 3803-25037

\\server\wei cad\current joizs\3803-25037 hammond mound major amendment tpdes 2025\wel curresi\tech 02 dwg



ATTACHMENT TECH.03

Site Drawing
(Reference Technical Report Page 2, Question 3)
(Including Wind Rose)

(Reference Technical Report Page 23, Question 7)



|
|
SERVICE AREA \—SERVICE AREA |
BOUNDARY BOUNDARY ——f |
| 1 1
DETENTION POND | ! |
_J ] 1 | !
i P B | | I I
I TRACT1 | TRACT2 ) TRACT3 | [TRACT4 TRACTS |  TRACT6 | RES"B"
[ : | i | I |
SERVICE AREA
BOUNDARY [ By | g = e .. Pl A
SUNSET LN
r/_—- -—— _—-— = — v _— _— -
SERVICE AREA
' ‘ | i ( BOUNDARY ——__
i ’ [ | i I
L Al HE . |
; b rRacT7 TRACT 8 TRACT 9 | TRACT 10 . TRACT 11 TRACT 12 |
- b~ |
- 2 — = |
; 2 EXISTING 150' RADIUS e e g
f /" SANITARY CONTROL ESMT. | | /
l —— /
e e : : -
/i 1 | i /
— —r ‘ —— ! g —_ S
Mi| 7 ExisTING WATER PLANT =
h N
FINAL PHASE s ——— —— = =
150' RADIUS i/:/-‘RES D | ( \] / )
_ BUFFER ZONE—xL_ I i | = i L [N}
. THU (1 ORIZON INDUSTRIES |
' """'hu. - 1 il E ! il
wwrp S‘TE‘HPA : —EXISTING PHASE | 0.099 MGD [ S = A
PAPRPLIANY ) \' WASTEWATER TREATMENT PLANT et o
N orrPERTY 5 } FINAL PHASE 0.198 MGD X mu:i{i_%rlamn:ul:nll_n‘_l_“_mua ;
BOUNDARY—§ / O |
o sy |
- OUTFALL PIPING WILSON RD L i
_ s : : : " ’
| |
, PHASE | - 150' RADIUS SERVICE AREA | |
BUFFER ZONE | BOUNDARY [ ]
[ | | ] | | |
l l l | | l |
| | l | i | | |
| T = THeS DRAWING CONTAINS CONTRHMNTIAL PRO# RS TANY
| | | AN T B 0 USED
| TO CONSTRUCT AMY PRONCT DTHEN ThAN THAT TON WAIBEH 11 WAS ISSUED
| | | MWTHCIUT FRRIN FERMASION FROM WATTED MO STTRLING.
| -
' | || ] W WATERENGINEERS, INC.
| | | Water & Wastewater Treatment Consultants
| | | TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066
| ‘ 17230 HUFFMEISTER ROAD TEL: 2R1-373-0500
| 1 I_ — CYPRESS. TEXAS 77429 FAX:281-373-1113
N
UTILITIES INVESTMENT COMPANY
HAMMOND MOUND WWTP
APPLICATION FOR A MAIOR AMENDMENT TO
TPDES PERMIT No, WQ0013984001
w 2w E
~ D 5\
SERVICE AREA & SITE PLAN
S DRAWN BY: BiR DWG. NO.:
LEGEND WIND ROSE APPROVED BY: SBY

PROPOSED SERVICE AREA BOUNDARY
& APPLICANT PROPERTY BOUNDARY

DEPICTING % OF TIME WIND BLOWS
IN INDICATED DIRECTION. BASED ON
DATA AT HOUSTON
INTERCONTINENTAL AIRPORT.

o 400

SCALE:1" = 4D0'0" (24"435")
1" = B00%0" {11"x17" 8 5"¥11")

SCALE: AS NOTED

TECH.03

DATE: 5/28/2025

JOB No.:  3803-25037

- Tt ). dwg

pdes 7075

Werwt e cadfhourrint pebe| S803-25007




ATTACHMENT TECH.04

Solids Management Plan

(Reference Technical Report Page 23, Question 5B)



ATTACHMENT TECH.04
SLUDGE MANAGEMENT PLAN

1. Type of Wastewater Treatment Process Used

The Hammond Mound WWTP (WWTP) will use the activated sludge with nitrification process. Solids
analyses have been made based upon a spreadsheet calculation set up using sludge kinetic calculations
developed by Dr. Ross McKinney and published in Notes on Activated Sludge, 1971, by Brian L. Goodman.
Tables TECH.04-01 and TECH.04-02 show the process design and sludge generation calculations for the
design flows of 99,000 gpd and 198,000 gpd.

2. Dimensions and Capacities